
Cylinder Block Assy(One )



 

序号 

Ser No 

图号    Parts No  名称      Name of Parts 数量      Qty 
备注 

Remarks 

1 

 

2 

3 

4 

5 

6 

7 

8 

9 

10 

 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

KM385T-01029 

㸦仅 KM385BT-37 用㸧 

KM385T-01029-1 

GB97.1-85 

GB93-87 

GB5783-86 

GB6170-86 

GB898-88 

L375-01006 

GB898-88 

GB898-88 

KM385QB-01111 

KM385TE-01111 

GB5782-86 

L375-01007 

GB5783-86 

D495QB-01024 

GB5783-86 

GB119-86 

4L22BT-01021 

L375-01104 

l375-01106 

KM485QB-01015 

KM485QB-01016 

KM485QB-01112 

L375-01110 

L375-01111 

Кɪɨɧɲɬɟɣɧ ɝɟɧɟɪɚɬɨɪɚ ɪɟɝɭɥɢɪɨɜɨɱɧɵɣ 

 

Кɪɨɧɲɬɟɣɧ ɝɟɧɟɪɚɬɨɪɚ ɪɟɝɭɥɢɪɨɜɨɱɧɵɣ 

ɉɥɚɫɬɢɧɚ ɩɪɢɠɢɦɧɚɹ 8 

Ƚɪɨɜɟɪ 8 

Ȼɨɥɬ Ɇ8ɯ35 

Ƚɚɣɤɚ Ɇ8 

Ȼɨɥɬ Ɇ8ɯ65 

ɉɪɨɤɥɚɞɤɚ ɜɨɞɹɧɨɝɨ ɧɚɫɨɫɚ 
Ȼɨɥɬ Ɇ8ɯ90 

Ȼɨɥɬ Ɇ8ɯ60 

Ȼɥɨɤ ɰɢɥɢɧɞɪɨɜ 

Ȼɥɨɤ ɰɢɥɢɧɞɪɨɜ 

ȻɨɥɬɆ8ɯ55 

ɉɪɨɤɥɚɞɤɚ ɱɟɯɥɚ ɲɟɫɬɟɪɟɧ 

ȻɨɥɬɆ8ɯ20 

Ɂɚɝɥɭɲɤɚ ɜɨɞɹɧɨɣ ɪɭɛɚɲɤɢ 

Ȼɨɥɬ Ɇ8ɯ16 

ɒɬɢɮɬ ȼ8ɯ50 

Ȼɨɥɬ ɜɚɥɚ ɩɪɨɦɟɠɭɬɨɱɧɨɣ ɲɟɫɬɟɪɧɢ 

Ɂɚɝɥɭɲɤɚ ɦɚɫɥɹɧɨɝɨ ɤɚɧɚɥɚ 
???????? 

ȼɤɥɚɞɵɲ ɤɨɪɟɧɧɨɣ ɜɟɪɯɧɢɣ 

ȼɤɥɚɞɵɲ ɤɨɪɟɧɧɨɣ ɧɢɠɧɢɣ 

Кɪɵɲɤɚ ɤɨɪɟɧɧɨɝɨ ɜɤɥɚɞɵɲɚ 
ɒɚɣɛɚ ɛɨɥɬɚ ɤɪɵɲɤɢ ɤɨɪɟɧɧɨɝɨ ɩɨɞɲɢɩɧɢɤɚ 
Ȼɨɥɬ ɤɪɵɲɤɢ ɤɨɪɟɧɧɨɝɨ ɩɨɞɲɢɩɧɢɤɚ 

Alternator adjustable spport 

 

Alternator adjustable spport 

Washer 8 

Washer 8 

Bolt M8×35 

Nut M8 

Bolt M8×65 

Water rear cover gasket 

Bolt M8×90 

Bolt M8×60 

Cylinder block 

Cylinder block 

Bolt M8×55 

Gear case gasket 

Bolt M8×20 

Blind plug φ55 

Bolt M8×16 

Pin B8×50 

Idle Bolt M10×70 

Main bearing stopper 

Locating sleeve of main bearing cap 

Main bearing(upper shell ) 

Main bearing(lower shell ) 

Main bearing cap 

Washer of main bearing cap bolt 

Main bearing cap bolt 

1 

 

1 

34/50 

1 

4 

1 

1 

1 

2 

1 

6 

1 

1 

2 

1 

2 

3 

2 

1/2 

2 

 

5 

5 

3 

10 

10 

 



 

序号 

Ser No 

图号    Parts No  名称      Name of Parts 数量      Qty 
备注 

Remarks 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

40 

41 

42 

43 

KM485QB-01007 

KM485QB-01008 

KM485QB-01113 

D495QB-03109 

L375-01027 

KM385T-01027 

GB5782-86 

GB5783-86 

KM385T-01035 

L375-12500 

D495QB-01014 

L375-01105-1 

D495QB-01024 

GB827-86 

L375-03302-8 

KM385T-01600 

195-13007 

L375-01320-1 

KM385T-01310 

KM385T-01300 

ȼɟɪɯɧɢɣ ɭɩɨɪɧɵɣ ɜɤɥɚɞɵɲ ɤɨɥɟɧɜɚɥɚ 

ɇɢɠɧɢɣ ɭɩɨɪɧɵɣ ɜɤɥɚɞɵɲ ɤɨɥɟɧɜɚɥɚ 

Ɂɚɞɧɹɹ ɤɪɵɲɤɚ ɤɨɪɟɧɧɨɝɨ ɩɨɞɲɢɩɧɢɤɚ 

Ɂɚɝɥɭɲɤɚ ɦɚɫɥɹɧɨɝɨ ɤɚɧɚɥɚ D12 

ɉɪɨɤɥɚɞɤɚ ɦɚɫɥɹɧɨɝɨ ɮɢɥɶɬɪɚ 

ɉɨɞɭɲɤɚ ɦɚɫɥɹɧɨɝɨ ɮɢɥɶɬɪɚ. 

Ȼɨɥɬ Ɇ8ɯ50 

ȻɨɥɬɆ8ɯ50 

Ɇɚɫɥɨɩɪɨɜɨɞ-ɭɞɥɢɧɢɬɟɥɶ 

Ⱦɚɬɱɢɤ ɞɚɜɥɟɧɢɹ ɦɚɫɥɚ 

Ɂɚɝɥɭɲɤɚ ɜɨɞɹɧɨɣ ɪɭɛɚɲɤɢ 

Ɂɚɝɥɭɲɤɚ ɦɚɫɥɹɧɨɝɨ ɤɚɧɚɥɚ 

Ɂɚɝɥɭɲɤɚ ɜɨɞɹɧɨɣ ɪɭɛɚɲɤɢ D32 

Ɂɚɤɥɟɩɤɚ 2ɯ6 

ɂɞɟɧɬɢɮɢɤɚɰɢɨɧɧɚɹ ɩɥɚɫɬɢɧɚ ɞɜɢɝɚɬɟɥɹ 

Кɪɚɧ ɫɩɭɫɤɚ ɜɨɞɵ 

ɒɚɣɛɚ 

ɇɚɩɪɚɜɥɹɸɳɚɹ ɳɭɩɚ 

ɓɭɩ ɭɪɨɜɧɹ ɦɚɫɥɚ 

ɓɭɩ ɭɪɨɜɧɹ ɦɚɫɥɚ ɜ ɫɛɨɪɟ(ɩɨɡ 42, 43) 

Upper thrust piece of crankshaft 

Lower thrust piece of crankshaft 

Rear main bearing cover 

Blind plug φ12 

Oil filter gasket 

Oil filter padding block 

Bolt M8×50 

Bolt M8×50 

Oil delivery pipe - extender 

Oil pressuer sensor 

Bowl shape plug 

Taper plug 

Blind plug φ32 

Rivet2×6 

Brand mark plate 

Water drain cock 

Washer 

Dipstick sleeve weldment 

Oil level dipstick 

Oil level assably 

2 

2 

1 

1 

1 

1 

1 

1 

1 

1 

2 

4 

3 

4 

1 

1 

1 

1 

1 

 



Cylinder Block Assy(Two )



 

序号 

Ser No 

图号    Parts No  名称      Name of Parts 数量      Qty 
备注 

Remarks 
1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

KM485QB-01003 

KM485QB-01005 

L375-01103 

KM385QB-01002 

GB5783-86 

GB93-87 

KM385T-01018 

GB119-86 

L375-01115 

L375-01104 

L375-01102 

KM385T-01017 

GB898-88 

GB93-87 

GB6170-86 

GB898-88 

KM385T-01014 

KM485QB-01013 

GB5783-86 

LL380-01012 

LL380-01015 

L375-01114 

L375-01113 

L375-01112 

KM485QB-01011 

KM385T-01200 

GB5783-86 

Ƚɢɥɶɡɚ ɰɢɥɢɧɞɪɚ 
Ȼɨɥɬ ɝɨɥɨɜɤɢ ɛɥɨɤɚ ɰɢɥɢɧɞɪɨɜ 
ȼɬɭɥɤɚ ɰɟɧɬɪɢɪɭɸɳɚɹ 
ɉɪɨɤɥɚɞɤɚ ɝɨɥɨɜɤɢ ɛɥɨɤɚ ɰɢɥɢɧɞɪɚ 
Ȼɨɥɬ Ɇ10ɯ30 

ɒɚɣɛɚ 10 

ɉɪɨɤɥɚɞɤɚ ɱɟɯɥɚ ɦɚɯɨɜɢɤɚ 
ɒɬɢɮɬ B10×20 

Ɂɚɝɥɭɲɤɚ Ø10 

Ɂɚɝɥɭɲɤɚ ɝɥɚɜɧɨɝɨ ɦɚɫɥɹɧɨɝɨ ɤɚɧɚɥɚ 
Ɂɚɝɥɭɲɤɚ Ø 55 

ɉɪɨɤɥɚɞɤɚ ɩɨɞɞɨɧɚ ɞɜɢɝɚɬɟɥɹ 
Ȼɨɥɬ Ɇ8ɯ22 

ɒɚɣɛɚ 8 

Ƚɚɣɤɚ Ɇ8 

ɒɩɢɥɶɤɚ M8×25 

ɉɪɨɤɥɚɞɤɚ ɤɪɵɲɤɢ ɛɨɤɨɜɨɣ ɡɚɞɧɟɣ 

Кɪɵɲɤɚ ɛɨɤɨɜɚɹ ɡɚɞɧɹɹ 
Ȼɨɥɬ Ɇ10ɯ25 

Кɪɵɲɤɚ ɛɨɤɨɜɨɣ ɩɟɪɟɞɧɟɣ 

ɉɪɨɤɥɚɞɤɚ ɤɪɵɲɤɢ ɛɨɤɨɜɨɣ ɩɟɪɟɞɧɟɣ 

ȼɬɭɥɤɚ ɪɚɫɩɪɟɞɜɚɥɚ ɩɟɪɟɞɧɹɹ 
ȼɬɭɥɤɚ ɪɚɫɩɪɟɞɜɚɥɚ ɩɪɨɦɟɠɭɬɨɱɧɚɹ 
ȼɬɭɥɤɚ ɪɚɫɩɪɟɞɜɚɥɚ ɡɚɞɧɹɹ 
ɉɪɨɤɥɚɞɤɚ ɫɨɩɭɧɚ 
ɋɨɩɭɧ ɜ ɫɛɨɪɟ 
Ȼɨɥɬ Ɇ8ɯ18 

Cylinder liner 

Cylinder block head bolt 

Locating sleeve 

Cylinder block head gasket 

Bolt M10×30 

Washer 10 

Flywheel case gasket 

Pin B10×20 

Blind plug Ø 10 

Main oil chanel plug 

Plug φ55 

Engine oil sump gasket 

Bolt M8×22 

Washer8 

Nut M8 

Stud M8×25 

Side cover 㸦I㸧spacer 

Valves rods cover 

Bolt M10×25 

Side cover㸦II㸧 

Side cover㸦II㸧 

Front bush of camshaft 

Middle bush of camshaft 

Rear bush or camshaft 

Respirator gasket 

respirator 

Bolt M8×18 

3 

8 

2 

1 

6 

6 

1 

2 

2 

1/2 

1 

1 

1 

28 

22 

16 

1 

1 

5 

1 

1 

1 

1 

1 

1 

1 

2 

 



Cylinder Block Assy(Three)



 

序号 

 

图号    Parts No  名称      Name of Parts 数量      Qty 
备注 

 No 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

GB5783-86 

GB93-87 

GB5783-86 

GB93-87 

KM385T-015101 

KM385T-015111 

KM385T-015104 

GB93-87 

GB5783-86 

LL380-01503 

LL380-01501 

Ȼɨɥɬ Ɇ12ɯ25 

ɒɚɣɛɚ 12 

Ȼɨɥɬ Ɇ10ɯ25 

ɒɚɣɛɚ 10 

ɉɨɞɞɨɧ ɞɜɢɝɚɬɟɥɹ 

ɉɪɨɤɥɚɞɤɚ ɤɪɵɲɤɢ ɩɨɞɞɨɧɚ ɞɜɢɝɚɬɟɥɹ 

Кɪɵɲɤɚ ɩɨɞɞɨɧɚ ɞɜɢɝɚɬɟɥɹ 

Ƚɪɨɜɟɪ 8 

Ȼɨɥɬ Ɇ8ɯ18 

ɒɚɣɛɚ ɛɨɥɬɚ ɫɥɢɜɚ ɦɚɫɥɚ 

Ȼɨɥɬ ɫɥɢɜɚ ɦɚɫɥɚ 

Bolt    M12×25 

Washer12 

Bolt    M10×25 

Washer10 

Oil sump 

Oil sump    cover gasket 

Oil sump    cover 

Washer 8 

Bolt    M8×18 

A type washer 

Oil drain    plug 

2 

2 

2 

2 

1 

1 

1 

18 

18 

1 

1 

Remarks 



Cylinder Block Assy(Four)



 

序号 

Ser No 

图号    Parts No  名称      Name of Parts 数量      Qty 
备注 

Remarks 

1 

2 

3 

4 

5 

6 

7 

JB2600-80 

KM385T-01010 

GB93-87 

GB5783-86 

LL480-01025 

GB93-87 

GB5783-86 

ɋɚɥɶɧɢɤ DL80×100×12 

ɑɟɯɨɥ ɦɚɯɨɜɢɤɚ 

Ƚɪɨɜɟɪ 10 

Ȼɨɥɬ Ɇ10ɯ30 

ɉɥɚɫɬɢɧɚ 

ɒɚɣɛɚ 8 

Ȼɨɥɬ Ɇ8ɯ18 

Oil seal    DL80×100×12 

Flywheel housing 

Washer 10 

Bolt M10×30 

Cover board 

Washer 8 

Bolt M8×18 

1 

1 

2 

2 

1 

2 

2 

 



Cylinder block assembly 5



 

序号 

Ser No 

图号    Parts No 
ɇɚɡɜɚɧɢɟ 

名称      Name of Parts 数量      Qty 
备注 

Remarks 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

GB5783-86 

GB97.1-85 

GB93-87 

KM385T-01708 

KM385T-01703 

GB276-94 

KM385T-01706 

KM385T-01704 

GB1096-79 

KM385T-01702 

GB292-94 

KM385T-01708 

KM385T-01701 

GB/T3452.1-2005 

GB5783-86 

GB97.1-85 

KM385T-02013 

KM385T-02003 

L375-02004 

KM385T-01012 

KM385T-01036 

KM385T-01034 

L375-01014 

KM385T-01402 

Ȼɨɥɬ Ɇ8б30 

Ƚɪɨɜɟɪ 8 

ɒɚɣɛɚ 8 

ɉɥɚɫɬɢɧɚ ɭɩɨɪɧɚɹ 

Кɨɪɩɭɫ ɩɪɢɜɨɞɚ ɇɒ 

ɉɨɞɲɢɩɧɢɤ ???????????? 

Кɨɥɶɰɨ ɭɩɨɪɧɨɟ 

ɒɟɫɬɟɪɧɹ ɩɪɢɜɨɞɚ ɲɟɫɬɟɪɟɧɱɚɬɨɝɨ ɧɚɫɨɫɚ 

ɒɩɨɧɤɚ ɋ10ɯ22 

ȼɚɥ ɩɪɢɜɨɞɚ ɇɒ 

ɉɨɞɲɢɩɧɢɤ 7008ɋ 

ɉɪɨɤɥɚɞɤɚ ɩɥɚɫɬɢɧɵ ɤɪɟɩɥɟɧɢɹ ɇɒ 

Кɪɵɲɤɚ ɩɪɢɜɨɞɚ ɧɚɫɨɫɚ ɲɟɫɬɟɪɟɧɱɚɬɨɝɨ 

Кɨɥɶɰɨ ɭɩɥɨɬɧɢɬɟɥɶɧɨɟ 37,5*2,65 

Ȼɨɥɬ Ɇ12б35 

Ƚɪɨɜɟɪ 12 

ɒɚɣɛɚ ɩɪɢɠɢɦɧɚɹ ɲɟɫɬɟɪɧɢ ɪɚɫɩɪɟɞɜɚɥɚ 

ɒɟɫɬɟɪɧɹ ɪɚɫɩɪɟɞɜɚɥɚ 

ɉɥɚɫɬɢɧɚ ɭɩɨɪɧɚɹ ɪɚɫɩɪɟɞɜɚɥɚ 

Кɪɵɲɤɚ ɨɤɧɚ ɞɚɬɱɢɤɚ 

ɉɪɨɤɥɚɞɤɚ ɞɚɬɱɢɤɚ 

ɍɤɚɡɚɬɟɥɶ ɜɟɪɯɧɟɣ ɦɟɪɬɜɨɣ ɬɨɱɤɢ 

ɒɚɣɛɚ ɩɪɢɠɢɦɧɚɹ ɩɪɨɦɟɠɭɬɨɱɧɨɣ ɲɟɫɬɟɪɧɢ 

ɒɟɫɬɟɪɧɹ ɩɪɨɦɟɠɭɬɨɱɧɚɹ 

Bolt M8×30 

Washer 8-100HV 

Washer 8 

Hydraulic pump transition connecting plate 

Hydraulic pump 

Bearing 

Bearing holddown circlip 

Gear pump driving shaft-gear 

Key C10×22 

Hydraulic pump transition axile 

Bearing 7008C 

Hydraulic pump transition connecting plat 

Gear pump drive cover 

O- ring 37.5 ×2 .65 

Bolt M12×35 

Washer 12-100HV 

Camshaft timing gear hold-down washer 

Camshaft timing gear 

Camshaft timing gear block ring 

Timing gear case    cover 

Sensor gasket 

Upper death point showing needle 

Idle gear holddown 

Intermediate gear 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

 



 

      

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

40 

41 

KM385T-01401 

LL480-01015 

KM385T-01007-1 

GB119-86 

GB5782-86 

JB2600-80 

L375-01025-1 

L375-01030 

KM385T-01015 

KM385T-01009 

KM385T-10900 

L375-01010 

GB93-87 

GB898-88 

GB6170-86 

L375-01007 

L375-01012 

KM385T-01700-1 

ȼɬɭɥɤɚ ɩɪɨɦɟɠɭɬɨɱɧɨɣ ɲɟɫɬɟɪɧɢ 

ȼɚɥ ɩɪɨɦɟɠɭɬɨɱɧɨɣ ɲɟɫɬɟɪɧɢ 

ɑɟɯɨɥ ɲɟɫɬɟɪɟɧ ɞɜɢɝɚɬɟɥɹ 

ɒɬɢɮɬ 8 

Ȼɨɥɬ Ɇ8ɯ55 

ɋɚɥɶɧɢɤ DR55 ×75 × 12 

Кɪɵɲɤɚ ɲɟɫɬɟɪɧɢ ɌɇȼȾ 

ɉɪɨɤɥɚɞɤɚ ɤɪɵɲɤɢ ɲɟɫɬɟɪɧɢ ɬɨɩɥɢɜɧɨɝɨ ɧɚɫɨɫɚ 

Кɪɵɲɤɚ ɲɟɫɬɟɪɟɧɨɤ ȽɊɆ 

ɉɪɨɤɥɚɞɤɚ ɤɪɵɲɤɢ ɱɟɯɥɚ ɲɟɫɬɟɪɟɧ 

ɒɟɫɬɟɪɧɹ ɌɇȼȾ 

ɉɪɨɤɥɚɞɤɚ ɬɨɩɥɢɜɧɨɝɨ ɧɚɫɨɫɚ 

Ƚɪɨɜɟɪ 8 

ɒɩɢɥɶɤɚ Ɇ8ɯ20 

Ƚɚɣɤɚ Ɇ8 

ɉɪɨɤɥɚɞɤɚ ɱɟɯɥɚ ɲɟɫɬɟɪɟɧ 

ɋɬɭɩɢɰɚ ɲɟɫɬɟɪɧɢ ɬɨɩɥɢɜɧɨɝɨ ɧɚɫɨɫɚ 

ɉɪɢɜɨɞ ɧɚɫɨɫɚ ɲɟɫɬɟɪɟɧɱɚɬɨɝɨ ɜ ɫɛɨɪɟ (5-13) 

Idle gear bushing 

Idle gear axle 

Engine gears case 

Pin8 

Bolt M8 ×55 

Cased rubber oil seal 

Gear case front cover 

Fuel pump gear cover gasket 

Timing gear case cover 

Gear case cover gasket 

Oil injection advacer assy 

Fuel pump gasket 

Washer 8 

Stud M8 ×20 

Nut M8 

Gear case gasket 

Fuel pump gear linker 

Hydraulic pump transition Assy 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

 



KM385BT-02000 Timing Gear and Camshaft Assy



 

序号 

Ser No 

图号    Parts No  名称      Name of Parts 数量      Qty 
备注 

Remarks 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

GB5783-86 

GB93-87 

KM385T-02012 

KM385T-02003 

L375-02002 

GB1096-79 

LL480-02003 

L375-02005 

L375-02001 

KM385T-02013 

Ȼɨɥɬ Ɇ12б35 

Ƚɪɨɜɟɪ 12 

ɒɚɣɛɚ ɩɪɢɠɢɦɧɚɹ ɲɟɫɬɟɪɧɢ ɪɚɫɩɪɟɞɜɚɥɚ 

ɒɟɫɬɟɪɧɹ ɪɚɫɩɪɟɞɟɥɢɬɟɥɶɧɨɝɨ ɜɚɥɚ 

ɉɥɚɫɬɢɧɚ ɭɩɨɪɧɚɹ ɪɚɫɩɪɟɞɜɚɥɚ 

ɒɩɨɧɤɚ ɋ8ɯ18 

ɒɬɚɧɝɚ ɤɥɚɩɚɧɚ 

Ɍɨɥɤɚɬɟɥɶ ɤɥɚɩɚɧɚ 

ȼɚɥ ɪɚɫɩɪɟɞɟɥɢɬɟɥɶɧɵɣ 

ɒɚɣɛɚ ɭɩɨɪɧɚɹ ɪɚɫɩɪɟɞɜɚɥɚ 

Bolt M12×35 

Washer 12 

Camshaft gear circlip 

Camshaft gear 

Camshaft thrust gasket 

Key    C8×18 

Valve push rod 

Valve tappet 

Camshaft 

Camshaft gear circlip 

1 

1 

1 

1 

1 

1 

6 

6 

1 

1 

 



 



 

序号 

Ser No. 

 

图号    Parts No 

  

名称      Name of Parts 

 

数量      Qty 

备注 

Remarks 

1 

2 

3 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

L375-03005 

GB923-76 

L375-03302-5 

LL380B-03301 

LL380B-03002 

GB6170-86 

GB93-87 

GB898-88 

KM485QB-03006 

GB97.1-85 

L375-03001 

GB5783-86 

L375-03011 

GB6171-86 

LL480B-03201 

GB5782-86 

L375-03206 

GB848-85 

LL480B-03009 

LL480B-03008 

Кɪɵɲɤɚ ɡɚɥɢɜɧɨɣ ɝɨɪɥɨɜɢɧɵ 

Ƚɚɣɤɚ ɤɨɥɩɚɱɤɨɜɚɹ 

ɒɚɣɛɚ 8 

Кɪɵɲɤɚ ɝɨɥɨɜɤɢ ɛɥɨɤɚ ɰɢɥɢɧɞɪɨɜ 

ɉɪɨɤɥɚɞɤɚ ɤɪɵɲɤɢ ɝɨɥɨɜɤɢ ɛɥɨɤɚ ɰɢɥɢɧɞɪɨɜ 

Ƚɚɣɤɚ Ɇ8 

Ƚɪɨɜɟɪ 8 

Ȼɨɥɬ Ɇ8ɯ25 

ɉɪɨɤɥɚɞɤɚ ɜɵɩɭɫɤɧɨɝɨ ɤɨɥɥɟɤɬɨɪɚ 

ɒɚɣɛɚ 8 

ɋɬɨɣɤɚ 

Ȼɨɥɬ Ɇ8*20 

Ɂɚɞɧɢɣ ɤɪɸɤ 

Ȼɨɥɬ Ɇ8ɯ1 

ȼɢɧɬ ɪɟɝɭɥɢɪɨɜɤɢ ɡɚɡɨɪɚ ɤɥɚɩɚɧ 

Ȼɨɥɬ Ɇ8*60 

Ȼɨɥɬ ɮɢɤɫɚɰɢɢ ɨɫɢ ɤɨɪɨɦɵɫɟɥ 

ɒɚɣɛɚ 6-100HV 

Ɍɚɪɟɥɤɚ ɩɪɭɠɢɧɵ ɤɥɚɩɚɧɚ ɜɟɪɯɧɹɹ 

ɋɭɯɚɪɶ ɤɥɚɩɚɧɚ 

Filler cap 

Nut M8 

Antileak washer 

Cylinder head cover 

Cylinder block head cover gasket 

Nut M8 

Washer 8 

Bolt M8×25 

Exhaust manifold gasket 

Washer 8 

Rocker arm seat fixed bolt 

Bolt M8×20 

Rear slinger 

Bolt M8×1 

Valve clearence adjusting screw 

Bolt M8×60 

Rockershaft locating screw 

Washer 6-100HV 

Valve spring upper plate 

Valve clamp 

1 

3 

3 

1 

1 

15 

26 

12 

3 

6 

3 

4 

1 

6 

6 

3 

1 

1 

6 

12 

 



 

序号 

Ser No. 

 

图号    Parts No 

  

名称      Name of Parts 

 

数量      Qty 

备注 

Remarks 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

40 

41 

42 

43 

L375-03015 

L375-03007 

LL480B-03019 

KM485QB-03102 

L375-01115 

GB894.1-86 

L375-03205 

L375-03202 

L375-03107 

L375-03204 

LL480B-03210 

L375-03207 

D495QB-03110 

D495QB-01024 

GB5783-86 

L375-03010 

KM385QB-03101 

LL480B-03114 

GB93-87 

GB804-88 

LL480B-03013 

ɉɪɭɠɢɧɚ ɤɥɚɩɚɧɚ ɧɚɪɭɠɧɚɹ 

ɉɪɭɠɢɧɚ ɤɥɚɩɚɧɚ ɜɧɭɬɪɟɧɧɹɹ 

ɋɚɥɶɧɢɤ ɤɥɚɩɚɧɚ 

ȼɬɭɥɤɚ ɤɥɚɩɚɧɚ ɧɚɩɪɚɜɥɹɸɳɚɹ 

Ɂɚɝɥɭɲɤɚ D10 

Кɨɥɶɰɨ ɫɬɨɩɨɪɧɨɟ 16 

Ɉɫɶ ɤɨɪɨɦɵɫɟɥ 

ɋɬɨɣɤɚ ɤɨɪɨɦɵɫɟɥ 

Ɂɚɝɥɭɲɤɚ D8.3 

ɉɪɭɠɢɧɚ ɤɨɪɨɦɵɫɟɥ ɪɚɫɩɨɪɧɚɹ 

Кɨɪɨɦɵɫɥɨ ɤɥɚɩɚɧɚ 

ɋɬɨɣɤɚ ɤɨɪɨɦɵɫɟɥ ɡɚɞɧɹɹ 

Ɂɚɝɥɭɲɤɚ D6 

Ɂɚɝɥɭɲɤɚ ɜɨɞɹɧɨɣ ɪɭɛɚɲɤɢ D32 

Ȼɨɥɬ Ɇ8ɯ25 

ɉɪɨɤɥɚɞɤɚ ɤɨɪɩɭɫɚ ɬɟɪɦɨɫɬɚɬɚ 

Ƚɨɥɨɜɤɚ ɛɥɨɤɚ ɰɢɥɢɧɞɪɨɜ 

Ƚɨɥɨɜɤɚ ɛɥɨɤɚ ɰɢɥɢɧɞɪɨɜ 

ɒɚɣɛɚ 6 

Ƚɚɣɤɚ Ɇ6 

ɉɪɨɤɥɚɞɤɚ ɜɩɭɫɤɧɨɝɨ ɤɨɥɟɤɬɨɪɚ 

Valve outer spring 

Valve inner spring 

Valve oil seal 

Valve guide bush 

Blind ЩХuРφ10 

Circlip16 

Rockers shaft 

Rockshaft bracket 

Blind ЩХuРφ8.3 

Rocker spacer spring 

Valve rocker arm 

Rockershaft rear arm 

StШЩЩОrφ6 

Blind ЩХuРφ32 

Bolt M8×25 

Thermostat housing    gasket 

Cylinder block head 

Fuel    injector    bolt 

Washer 6 

Nut M6 

Intake manifold gasket 

6 

6 

6 

6 

2 

2 

1 

2 

4 

2 

6 

1 

1 

1 

4 

1 

1 

6 

6 

6 

3 

 



 

序号 

Ser No. 

 

图号    Parts No 

  

名称      Name of Parts 

 

数量      Qty 

备注 

Remarks 

44 

45 

46 

47 

48 

49 

50 

51 

L375-03106 

KM385T-03011-1 

LL480B-03104 

LL480B-03015 

LL480B-03103 

LL480B-03014 

LL480B-03113 

LL480B-03111 

Ɂɚɝɥɭɲɤɚ ɜɨɞɹɧɨɣ ɪɭɛɚɲɤɢD25 

ɉɟɪɟɞɧɢɣ ɤɪɸɤ 

ɋɟɞɥɨ ɤɥɚɩɚɧɚ ɜɵɩɭɫɤɧɨɝɨ 

Кɥɚɩɚɧ ɜɵɩɭɫɤɧɨɣ 

ɋɟɞɥɨ ɤɥɚɩɚɧɚ ɜɩɭɫɤɧɨɝɨ 

Кɥɚɩɚɧ ɜɩɭɫɤɧɨɣ 

Кɨɥɶɰɨ ɭɩɥɨɬɧɢɬɟɥɶɧɨɟ 

ȼɬɭɥɤɚ ɮɨɪɫɭɧɤɢ 

Blind ЩХuРφ25 

Front slinger 

Exhaut valve seat 

Exhaut valae 

Intake valve seat 

Intake valve 

O-ring 

Ingector bush 

5 

1 

3 

3 

3 

3 

3 

3 

 



KM385BT-04000 Piston-connecting Rod Assy



 

序号 

No 

 

图号    Parts No 

  

名称      Name of Parts 

 

数量      Qty 

1 

2 

3 

4 

6 

5 

7 

8 

9 

10 

11 

KM485QB-04001 

KM485QB-04002 

KM485QB-04100 

KM485QB-04005 

KM485QB-04004 

GB893.1-86 

KM485QB-04201 

KM485QB-04202 

KM485QB-04003 

KM485QB-04203 

LL480-04204 

???????????? 

Кɨɥɶɰɨ ɤɨɦɩɪɟɫɢɨɧɧɨɟ ɩɟɪɜɨɟ 

Кɨɥɶɰɚ ɤɨɦɩɪɟɫɢɨɧɧɵɟ ɜɬɨɪɨɟ 

Кɨɥɶɰɨ ɦɚɫɥɨɫɴɟɦɧɨɟ 

ɉɨɪɲɟɧɶ 

ɉɚɥɟɰ ɩɨɪɲɧɟɜɨɣ 

Кɨɥɶɰɨ ɫɬɨɩɨɪɧɨɟ 28 ɜɧɭɬɪɟɧɧɟɟ 

ȼɬɭɥɤɚ ɲɚɬɭɧɚ 

ɒɚɬɭɧ 

ȼɤɥɚɞɵɲ ɲɚɬɭɧɚ 

Кɪɵɲɤɚ ɲɚɬɭɧɚ 

Ȼɨɥɬ ɲɚɬɭɧɚ 

ɒɚɬɭɧ ɜ ɫɛɨɪɟ 

1st compression ring 

2nd compression ring 

Oil sraper ring 

Piston 

Piston pin 

CТrМХТЩφ28 

Connecting rod bushing 

Connecting rod 

Connecting rod bearing 

Connecting rod cover 

Connecting rod bolt 

Connecting rod assembly 

1 

1 

1 

1 

1 

2 

1 

1 

2 

1 

2 



KM385BT-05000 Crankshaft-fly wheel Assy



序号 

No 

图号 Parts No                                                   名称  Name of Parts           数量  Qty 

 

1 

2 

3 

4 

5 

6 

7 

8 

9 

KM385T-05006 

L375-05005 

KM385T-05005 

KM385T-05007 

GB1096-79 

KM385QB-05003 

GB/T276-94 

GB119-86 

LL480-05102 

Ȼɨɥɬ ɤɨɥɟɧɜɚɥɚ 
ɒɚɣɛɚ ɛɨɥɬɚ ɤɨɥɟɧɜɚɥɚ 

ɒɤɢɮ ɤɨɥɟɧɜɚɥɚ 

ɒɟɫɬɟɪɧɹ ɤɨɥɟɧɱɚɬɨɝɨ ɜɚɥɚ 

ɒɩɨɧɤɚ 10ɯ63 

ȼɚɥ ɤɨɥɟɧɱɚɬɵɣ 

ɉɨɞɲɢɩɧɢɤ 6203-2RS 

ɒɬɢɮɬ ȼ8ɯ20 

ȼɟɧɟɰ ɦɚɯɨɜɢɤɚ ɡɭɛɱɚɬɵɣ 

Starting claw 

Starting claw washer 

Crankshaft belt pulley 

Crankshaft gear 

Key C10×63 

Crankshaft 

Bearing 6203-2RS 

Pin B8×20 

Flywheel gear ring 

1 

1 

1 

1 

1 

1 

1 

1 

1 
 

10 KM385T -05101-4㸦KM385BT-37E 用㸧Ɇɚɯɨɜɢɤ 

KM385T-05101-1㸦KM385BT-37F 用㸧 Ɇɚɯɨɜɢɤ 

Flywheel 

Flywheel 

1 

1 
 

11 

12 

L375-05002 

KM385T-05001 

ɉɥɚɫɬɢɧɚ ɮɢɤɫɚɰɢɢ ɛɨɥɬɨɜ ɦɚɯɨɜɢɤɚ 
Ȼɨɥɬ ɦɚɯɨɜɢɤɚ 

Flywheel bolt backing plate 

Flywheel 

1 

6 

 

KM385BT-37 带以下件，KM385BT-37Eǃ37F 不带Ǆ 

13 KM385T-05008 ɒɤɢɮ ɤɨɥɟɧɜɚɥɚ ɧɚ ɩɧɟɜɦɚɬɢɱɟɫɤɢɣ 

ɤɨɦɩɪɟɫɫɨɪ 

 

Air compressor belt pulley                     1 



KM385BT-06000 Cooling System Assy



 

序号 

Ser No 

图号    Parts No  名称      Name of Parts 数量      Qty 
备注 

Remarks 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

GB/T898-1988 

GB93-87 

GB848-85 

LL380-06201-1 

L375-06203 

L375-06202 

L375-06206 

L375-06204 

LL480-06303 

ZBT32005.1-88 

LL380-06001 

L375Y3-14-06110 

L375Y3-14-06111 

GB93-87 

GB5783-86 

GB5780-86 

LL480-06106 

IIF-15 

LL480-06103-3 

L375-06107 

Ȼɨɥɬ Ɇ6ɯ105 

Ƚɪɨɜɟɪ 6 

ɒɚɣɛɚ 6-140HV 

Кɪɵɲɤɚ ɬɟɪɦɨɫɬɚɬɚ 

Ɍɟɪɦɨɫɬɚɬ 76 ɝɪɚɞɭɫɨɜ 

ɉɪɨɤɥɚɞɤɚ ɤɨɪɩɭɫɚ ɬɟɪɦɨɫɬɚɬɚ 

Ⱦɚɬɱɢɤ ɬɟɦɩɟɪɚɬɭɪɵ ɜɨɞɵ 

Кɨɪɩɭɫ ɬɟɪɦɨɫɬɚɬɚ 

Ɏɥɚɧɟɰ ɤɨɪɩɭɫɚ ɬɟɪɦɨɫɬɚɬɚ 

ɏɨɦɭɬ 26 

ɉɚɬɪɭɛɨɤ ɬɟɪɦɨɫɬɚɬ-ɜɨɞɹɧɨɣ ɧɚɫɨɫ 

Ɏɥɚɧɟɰ ɜɨɞɹɧɨɝɨ ɧɚɫɨɫɚ 

Ɂɚɝɥɭɲɤɚ 

Ƚɪɨɜɟɪ 8 

Ȼɨɥɬ Ɇ8ɯ30 

Ȼɨɥɬ Ɇ8ɯ95 

ȼɚɥ-ɩɨɞɲɢɩɧɢɤ ɜɨɞɹɧɨɝɨ ɧɚɫɨɫɚ 

ɋɚɥɶɧɢɤ ɜɨɞɹɧɨɝɨ ɧɚɫɨɫɚ 

Кɨɪɩɭɫ ɜɨɞɹɧɨɝɨ ɧɚɫɨɫɚ 

ɉɪɨɤɥɚɞɤɚ ɜɨɞɹɧɨɝɨ ɧɚɫɨɫɚ 

Bolt M6×105 

Washer 6 

Washer 6-140HV 

Thermostat cover 

Thermostat 76 degrees 

Thermostat cover gasket 

Water temprature transmitter 

Thermostat housing 

Small circulating water pipe 

Clamp 26 

Water tube termostat - water pump 

Water pipe 

Stopper 

Washer8 

Bolt M8×30 

Bolt M8×95 

Water pump bearin 

Water    seal 

Water pump housing 

Water pump    gasket 

4 

4 

4 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

6 

2 

4 

1 

1 

1 

1 

 



序号 

No 

图号 Parts No                                             名称  Name of Parts         数量  Qty 

 

21 

22 

23 

 

 

 

24 

LL480-06105 

L375-06108 

LL480-06102 

LL480-06100-5(JM) 

LL480-06100(DF) 

GB/T12732-1996 

Кɪɵɥɶɱɚɬɤɚ ɜɨɞɹɧɨɝɨ ɧɚɫɨɫɚ 

Ɂɚɞɧɹɹ ɤɪɵɲɤɚ ɜɨɞɹɧɨɝɨ ɧɚɫɨɫɚ 

ɒɤɢɜ ɜɨɞɹɧɨɝɨ ɧɚɫɨɫɚ 

ɇɚɫɨɫ ɜɨɞɹɧɨɣ ɜ ɫɛɨɪɟ 

ɇɚɫɨɫ ɜɨɞɹɧɨɣ ɜ ɫɛɨɪɟ 

Ɋɟɦɟɧɶ AV13-1050 

Water pump impeller 

Water pump rear cover 

Belt pulley 

Water pump assembly 

 

Belt AV13-1050 

1 

1 

1 

 

1 

1 
 

25 L475-06300᧤KM385BT-37E 用᧥ ȼɟɧɬɢɥɹɬɨɪ 

LL380-06300᧤KM385BT-37F 用᧥ȼɟɧɬɢɥɹɬɨɪ 

Fan 

Fan 

1 

1 

26 

27 

LL480-06113 

D495QB-06111-1 

ɋɬɭɩɢɰɚ ɲɤɢɜɚ ɜɨɞɹɧɨɝɨ ɧɚɫɨɫɚ 

Ɂɚɝɥɭɲɤɚ 

Belt pulley hub 

Stopper 

1 

1 
 

28 4L22-06113-1㸦仅 KM385BT-37 用㸧ɉɨɞɤɥɚɞɤɚ ɩɨɞ ɜɟɧɬɢɥɹɬɨɪ Fan mat 1 

 
29 4 22 06113 (16   ) 

KM385BT-37E 不带以下两种零件，KM385BT-37ǃ37F 带以下两种零件Ǆ 

 

 

30 

31 

KM385T-06208 

KM385T-06209-1 

ɉɨɞɤɥɚɞɤɚ ɩɨɞ ɬɟɪɦɨɫɬɚɬ 

ɉɪɨɤɥɚɞɤɚ ɤɪɵɲɤɢ ɬɟɪɦɨɫɬɚɬɚ 

Thermostat mat(40) 

Thermostat cover gasket 

1 

1 



KM385BT-37E Intake Manifold Assy



 

序号 

No 

 

图号    Parts No 

  

名称      Name of Parts 

 

数量      Qty 

1 

2 

3 

4 

5 

GB93-87 

L375Y3-07003 

GB5783-86 

KM385T-07004-6 

KM385BT-07001-2 

Ƚɪɨɜɟɪ 10 

ɉɪɨɤɥɚɞɤɚ ɤɨɥɟɧɚ ɜɩɭɫɤɧɨɝɨ ɤɨɥɥɟɤɬɨɪɚ 

Ȼɨɥɬ Ɇ10ɯ30 

Кɨɥɟɧɨ ɜɩɭɫɤɧɨɝɨ ɤɨɥɥɟɤɬɨɪɚ 

Кɨɥɥɟɤɬɨɪ ɜɩɭɫɤɧɨɣ 

Washer 10 

Intake manifold cover gasket 

Bolt M10×30 

Intake manifold cover joint pipe 

Intake manifold 

2 

1 

2 

1 

1 



KM385BT-37F Intake Manifold Assy

序号 

No 

 

图号    Parts No 

  

名称      Name of Parts 

 

数量      Qty 

1 

2 

KM385BT-07001 

KM385T-07007 

ȼɩɭɫɤɧɨɣ ɤɨɥɥɟɤɬɨɪ 

ɉɪɨɤɥɚɞɤɚ ɤɨɥɥɟɤɬɨɪ - ɮɢɥɶɬɪ 

Intake manifold 

Intake manifold gasket 

1 

1 



KM385BT Exhaust Manifold Assy



 

序号 

Ser No 

图号    Parts No  名称      Name of Parts 数量      Qty 
备注 

Remarks 

1 

2 

3 

4 

5 

6 

KM385T-08004 

KM385T-08003 

GB5783-86 

GB93-87 

LL480-08002 

LL380B--08001 

ɉɪɨɤɥɚɞɤɚ ɝɥɭɲɢɬɟɥɹ 

Кɨɥɟɧɨ ɜɵɯɥɨɩɧɨɣ ɬɪɭɛɵ 

Ȼɨɥɬ Ɇ10ɯ30 

ɒɚɣɛɚ 10 

ɉɪɨɤɥɚɞɤɚ ɤɨɥɟɧɚ ɜɵɯɥɨɩɧɨɣ ɬɪɭɛɵ 

Кɨɥɥɟɤɬɨɪ ɜɵɩɭɫɤɧɨɣ 

Muffler joint gasket 

Muffler joint 

Bolt M10×30 

Washer 10 

Exhaust manifold gasket 

Exhaust manifold 

1 

1 

2 

2 

1 

1 

 



KM385BT Lubricating System Assy



 

序号 

Ser No 
图号    Parts No  名称      Name of Parts 数量      Qty 

备注 

Remarks 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

 

21 

GB6170-86 

GB93-87 

LL480-09101 

LL480-09102 

KM485QB-09103-2 

GB1099-79 

KM485QB-09111-2 

KM485QB-09104 

LL480-09113 

KM485QB-09105 

LL480-09106 

LL480-09107 

L375-09001 

LL480-09400-1 

LL480-09108 

GB93-87 

GB5783-86 

LL480-09200 

4L22-09108 

GB5782-86 

KM485QB-09100-2 

KM385T-09300 

Ƚɚɣɤɚ Ɇ10 

Ƚɪɨɜɟɪ 10 

ɒɟɫɬɟɪɧɹ ɦɚɫɥɹɧɨɝɨ ɧɚɫɨɫɚ 
ȼɬɭɥɤɚ ɜɚɥɚ ɦɚɫɥɹɧɨɝɨ ɧɚɫɨɫɚ 
Кɨɪɩɭɫ ɦɚɫɥɹɧɨɝɨ ɧɚɫɨɫɚ ɞɜɢɝɚɬɟɥɹ 
ɒɩɨɧɤɚ ɫɟɝɦɟɧɬɧɚɹ 3ɯ5ɯ13 

ȼɚɥ ɦɚɫɥɹɧɨɝɨ ɧɚɫɨɫɚ 
Ɋɨɬɨɪ ɜɧɭɬɪɟɧɧɢɣ ɦɚɫɥɹɧɨɝɨ ɧɚɫɨɫɚ 
ɒɬɢɮɬ Ⱥ5ɯ18 

Ɋɨɬɨɪ ɜɧɟɲɧɢɣ ɦɚɫɥɹɧɨɝɨ ɧɚɫɨɫɚ 
ɉɪɨɤɥɚɞɤɚ ɦɚɫɥɹɧɨɝɨ ɧɚɫɨɫɚ ɞɜɢɝɚɬɟɥɹ 
Кɪɵɲɤɚ ɦɚɫɥɹɧɨɝɨ ɧɚɫɨɫɚ 
ɉɪɨɤɥɚɞɤɚ ɜɵɩɭɫɤɧɨɣ ɬɪɭɛɤɢ ɦɚɫɥɹɧɨɝɨ ɧɚɫɨɫɚ 
ȼɵɩɭɫɤɧɚɹ ɬɪɭɛɤɚ ɦɚɫɥɹɧɨɝɨ ɧɚɫɨɫɚ 
Кɨɪɩɭɫ ɮɢɥɶɬɪɚ ɝɪɭɛɨɣ ɨɱɢɫɬɤɢ ɦɚɫɥɚ 
Ƚɪɨɜɟɪ 8 

Ȼɨɥɬ Ɇ8ɯ25 

ɋɟɬɨɱɤɚ ɝɪɭɛɨɣ ɨɱɢɫɬɤɢ ɦɚɫɥɚ 
ɉɪɭɠɢɧɚ ɫɬɨɩɨɪɧɚɹ ɮɢɥɶɬɪɚ ɝɪɭɛɨɣ ɨɱɢɫɬɤɢ ɦɚɫɥɚ 
Ȼɨɥɬ Ɇ8ɯ25 

ɇɚɫɨɫ ɦɚɫɥɹɧɵɣ ɞɜɢɝɚɬɟɥɹ (ɩɨɡ. 1-20) 

Ɏɢɥɶɬɪ ɦɚɫɥɹɧɵɣ ɜ ɫɛɨɪɟ 

Nut M 10 

Washer 10 

Oil pump driven gear 

Oil pump body bush 

Oil pump body 

Woodruff key 3×5×13 

Oil pump shaft 

Inner rotor 

Pin A5×18 

Outer rotor 

Oil pump gasket 

Oil pump cover 

O il outlet pipe flange gasket 

Oil outlet pipe unit 

Gauze strainer 

Washer 8 

Bolt M8×20 

Weldment 

Gauze support 

Bolt M8×45 

Engine oil pump 

Oil filter 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

8 

4 

1 

1 

4 

 

1 

 



KM385BT Fuel System Assy



 

序号 

Ser No 

图号    Parts No  名称      Name of Parts 数量      Qty 
备注 

Remarks 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

L375-10500-1 

KM385T-10700 

LL380-10600 

GB93-87 

GB5783-86 

KM385T-10400 

KM385T-10300 

KM385T-10200 

KM385BT-10100㸦3I344㸧 

GB6170-86 

D495QB-10600 

GB93-87 

GB65-85 

Ɏɢɥɶɬɪ ɬɨɩɥɢɜɧɵɣ ɜ ɫɛɨɪɟ 

Ɍɨɩɥɢɜɨɩɪɨɜɨɞ ɧɚɫɨɫ ɩɨɞɤɚɱɤɢ - ɮɢɥɶɬɪ 

Ɍɨɩɥɢɜɨɩɪɨɜɨɞ ɮɢɥɶɬɪ - ɌɇȼȾ 

Ƚɪɨɜɟɪ 8 

Ȼɨɥɬ Ɇ8ɯ25 

Ɍɨɩɥɢɜɨɩɪɨɜɨɞ ɜɨɡɜɪɚɬɚ ɬɨɩɥɢɜɚ ɨɬ ɮɨɪɫɭɧɤɢ 

Ɏɨɪɫɭɧɤɚ 

Ɍɨɩɥɢɜɨɩɪɨɜɨɞ???? Кɚɤɨɣ ɰɢɥɢɧɞɪ 

Ɍɨɩɥɢɜɧɵɣ ɧɚɫɨɫ ɜ ɫɛɨɪɟ 

Ƚɚɣɤɚ Ɇ6 

Ɏɢɤɫɚɬɨɪ ɬɨɩɥɢɜɧɵɯ ɬɪɭɛɨɤ 

ɒɚɣɛɚ 6 

Ȼɨɥɬ Ɇ6ɯ30 

Fuel filter 

Line from feed pumpto filter 

Line from filter to injection pump 

Washer 8 

Bolt M8×25 

Fuel return pipe from injector 

Fuel injector 

Fuel injection pipe 

Three cylinder BQ type injection pump assy 

Nut M6 

Fuel injection pipe    clamp 

Washer 6 

Screw M6×30 

Washer F8 

Washer F12 

Washer F14 

1 

1 

1 

1 

1 

1 

3 

1 

1 

2 

4 

2 

2 

 



KM385BT Electric System Assy



 

序号 

Ser No 

 

图号    Parts No 

  

名称      Name of Parts 

 

数量      Qty 

备注 

Remarks 

1 

2 

3 

4 

5 

6 

 

7 

 

8 

 

9 

10 

11 

12 

13 

14 

KM485QB-12603 

L375-03017 

KM485QB-12602 

KM485QB-12607 

KM485QB-12604-1 

KM485QB-12601 

KM485QB-12600-3 

KM385T-12300J 

KM385T-12300-QD1332A 

KM385T-12100-2 

KM385T-12100-1 

GB6170-86 

GB93-87 

KM385T-01028 

L375-01031 

GB5782-86 

KM385T-12110㸦KM385BT-37 不带㸧 

Ȼɨɥɬ ɲɬɭɰɟɪɧɵɣ 

ɒɚɣɛɚ ɪɟɡɢɧɨ-ɦɟɬɚɥɢɱɟɫɤɚɹ(Ⱦɢɚɦɟɬɪ) 

Ȼɨɥɬ Ɇ12 

ɒɚɣɛɚ ɪɟɡɢɧɨ ɦɟɬɚɥɥɢɱɟɫɤɚɹ Ø12 

Ɍɨɩɥɢɜɨɩɪɨɜɨɞ ɮɢɥɶɬɪ-ɫɜɟɱɚ ɧɚɤɚɥɚ 

ɋɜɟɱɚ ɧɚɤɚɥɚ 

ɋɜɟɱɚ ɧɚɤɚɥɚ ɜ ɫɛɨɪɟ ɫ ɬɨɩɥɢɜɨɩɪɨɜɨɞɨɦ(ɩɨɡ.1-6) 

ɋɬɚɪɬɟɪ JM25HP 

ɋɬɚɪɬɟɪ FT25HP 

Ƚɟɧɟɪɚɬɨɪ JM25HP 

Ƚɟɧɟɪɚɬɨɪ FT25HP, DF240/244/244E 

Ƚɚɣɤɚ Ɇ12 

ɒɚɣɛɚ 10 

Кɪɨɧɲɬɟɣɧ ɤɪɟɩɥɟɧɢɹ ɝɟɧɟɪɚɬɨɪɚ 

ȼɬɭɥɤɚ ɛɨɥɬɚ ɤɪɟɩɥɟɧɢɹ ɝɟɧɟɪɚɬɨɪɚ 

Ȼɨɥɬ Ɇ10ɯ100 

ɑɟɯɨɥ ɪɟɦɧɹ ɝɟɧɟɪɚɬɨɪɚ 

Screw    M8 

Antileak washer 

Bolt M12 

Washerφ12 

Fuel delivery pipe Filter – Glow plug 

Glow plug 

Preheat plug assy 

Starting motor JM25HP 

Starting motor FT25HP 

Alternator JM25HP 

Alternator FT25HP 

Nut M10 

Washer 10 

Alternator fasten support 

Alternator fasten support bush 

Bolt M10×100 

Alternator safty cover 

1 

2 

1 

1 

1 

1 

 

1 

1 

1 

1 

1 

1 

1 

1 

 



 


